Vincristine and prednisolone 1of2

Indication ALL

Treatment Palliative for the elderly

Intent

Frequency and | 35 days

number of Maximum of 2 cycles

cycles

Monitoring e  FBC, U&Es and LFTS before each cycle.

Parameters e Haematological - Give first cycle regardless of FBC. Proceed with subsequent cycles
pre-treatment when neutrophils > 1.0 x 10°/L and platelets > 50 x 10%/L.

e Dose modification:

e  Vincristine:

e  Bilirubin 26-51umol/L or AST/ALT 60-180 units give 50%; bilirubin > 51umol/L and
AST/ALT normal give 50%; bilirubin > 51umol/L and AST/ALT > 180 units omit.

e Neurotoxicity - Grade 2 motor and Grade 3 sensory toxicity give Vincristine 50%
dose.

e Antifungal cover has not been included in this regime due to interaction with of
fluconazole and vincristine. If patients are high risk Consultants can consider
Liposomal amphotericin prophylaxis instead.

References UKALL 10 protocol and UKALL 12 protocol HOG minutes 07/03/19

NB For funding information, refer to CDF and NICE Drugs Funding List

Repeat every 35 days

Day Drug Dose Route |Infusion | Administration
Duration
1,8,15 5-10 In 50ml Sodium Chloride
and 22 Vincristine 1.4mg/m? v minutes | 0.9%
Max dose 2mg FOR INTRAVENOUS USE
ONLY. FATAL IF GIVEN BY
ANY OTHER ROUTE

Protocol No | HAEM-ALL-013 Kent and Medway SACT Protocol
Disclaimer: No responsibility will be accepted for the accuracy of this information
when used elsewhere.

Version V1 Written by M.Archer
Supersedes | New protocol Checked by C.Waters
version K.Miller

Date 02/07/20 Authorising consultant (usually NOG Chair) K.Yip




Dispense on day 1 of cycle:

Vincristine and prednisolone

20f2

TTO | Drug Dose Route Directions
Daily for 28 days and then reduce
as directed over 7 days.
Prednisolone 40mg/m? PO Take in 2 divided doses.
Take with or after food.
TDS when required.
Metoclopramide 10mg PO Do not take for more than 5 days
continuously.
300mg oD
Allopurinol Dose reduce in renal PO Take with or after food with a full
impairment. glass of water. Cycle 1 only.
Co-trimoxazole 480mg PO BD on a Monday, Wednesday and
Friday only.
Omeprazole 20mg PO oD
Chlorhexidine 10ml mouthwash | QDS

mouthwash

Protocol No | HAEM-ALL-013

Kent and Medway SACT Protocol
Disclaimer: No responsibility will be accepted for the accuracy of this information
when used elsewhere.

Version V1 Written by M.Archer
Supersedes | New protocol Checked by C.Waters
version K.Miller

Date 02/07/20 Authorising consultant (usually NOG Chair) K.Yip




